
D1

User Manual V1.4 2024.02



Catalogue：

Package list ...............................................................................................................................................1

1. Parameter .............................................................................................................................................2

1.1. Performance parameter ......................................................... 2

1.2. Applicable models ............................................................. 2

1.3. Dimension ..................................................................... 3

1.4. Installation dimension ........................................................ 4

2. Function ................................................................................................................................................ 5

2.1. Mechanical and special functions .............................................. 5

2.2. Key position .................................................................. 5

2.3. Adjustment method ............................................................. 5

3. Parts assemble and dismantle ........................................................................................................5

4. lnstallation method............................................................................................................................5

4.1. Frame installation ............................................................ 5

4.2. Game seat installation ........................................................ 6

4.3. Cockpit installation .......................................................... 6

4.4. Connection .................................................................... 6



1

Package list

T1

T3

T2
4#

x4
x4

5# 6# 7# 8#

x2

x2

x2

1 2

3

4 5

1#

2#

3#

1 D1（1#） 1

2 ———— —

3 Data cable（3#） 1

4 Accessory package（4#~8#） 1

4# UC-0.5 5# Hexagon Socket Head Cap Screw M3*30

6# Hexagon Socket Head Cap Screw M5*18 7# Hexagon Socket Head Cap Screw M5*40

8# Hexagon Nut M5

5 Tool package（T1、T2、T3） 1



2

1. Parameter

1.1. Performance parameter

1
4
9
m
m

117m m

R 3.5m m

The product display area measures 117mm in width and 149mm in height；

The screen resolution is 1024*3(RGB)*768. Please note that this is the screen resolu

tion, not the display area resolution.

1.2. Applicable models

Applicable to MFD1.



3

1.3. Dimension

169m
m 35mm

Length*width*height: 170mm*107*95mm; Mass: 0.97kg=2.13lb.



4

1.4. Installation dimension

10
5m

m
42
m
m

68mm
136mm

4-M5*

* 4-M5 Maximum depth: 5mm.



5

2. Function

2.1. Mechanical and special functions

\

2.2. Key position

LED*

*LED status: Red——Power on,Yellow—USB2.0 communication,Purple——USB3.0 communication.

2.3. Adjustment method

\

3. Parts assemble and dismantle

\

4. lnstallation method

4.1. Frame installation

\



6

4.2. Game seat installation

\

4.3. Cockpit installation

\

4.4. Connection

1 Connect with MFD1

5#

5#

5#

5#

√

1
3

2
4



7

1 Remove 4 screws on the D1 (1#)front.(Remain the Nuts)

2 Remove four screws on the MFD1 front. (Take down the nuts);

3 Attach MFD1 on the D1 front side and lock them with 5# screws.(Just fix them correctly,do not

overtighten).

2 Holder attachment (51 degrees incline on table top)



8

4x

4x

6#

6#

6#

6#



9



10

4#
7# 8#

2#

*Please plug in the 2# cable (not provided) to the “5V PWR”socket (power supply only) to supply a

5Vpower when the device is failed to be identified.

4#
7#8#

3#



11

1 Place the holders in the position shown in the diagram, put the crews through Hole As on the

holder and turn it in the Hole As on D1 rear plate.Fix them correctly, don’t overtighten;

2 Wring, all holes unoccupied are available for wiring, please refer to the diagram;

3 Paste double sized glue dots on each side of the holders (as close to the edge as possible), then

place and fix the panel on the table.



12

3 Holder installation (16 degrees incline on table top)

6#

6#

6#

6#

4x

4x
4#

7# 8#

2#
3#

4#
7#8#

2#



13

6#

6#

6#

6#

4x

4x
4#

7# 8#

2#
3#

4#
7#8#

2#

6#

6#

6#

6#

4x

4x
4#

7# 8#

2#
3#

4#
7#8#

2#



14

6#

6#

6#

6#

4x

4x
4#

7# 8#

2#
3#

4#
7#8#

2#

1 Place the holders in the position as the diagram indicates, put the crews through

Hole As on the holder and turn it in the Hole As on D1 rear plate.Fix them correctly,

don’t overtighten;

2 Wiring, all holes unoccupied is available for wiring. Please refer to the diagram

when you decided to directly place the panel on the table；

3 lf you need to mount the panel on clamp holders (MP1), please refer MP1 User manual

and complete wiring after installation；

4 Paste double sized glue dots on each side of the holders (as close to the edge as

possible), then place and fix the panel on the table.



15

4 Mount on clamp holders after connection

*Users need to purchase the clamp holder and accessories.Provide following combine

installation:

A

B

Z2

Z1

A B

Z2+A Z2+B

Z1+A Z1+B

安装孔

OR

A

B

Z1
2x

Z2
2x



16

Other installation methods not described in this manual are all identical.

Z1
2x

Z1
2x



17

*This is the final version of the manual,all update will be made online.

成都翼胜科技有限责任公司

WWW.WINWING.CN

INFO@WINWING.CN

High-tech lnternational Enterprise Zone No.19 Building,Changshengqiao

Road 1111#,Pidu District, Chengdu,China 610000.

http://www.winwing.cn
mailto:INFO@WINWING.CN

	Package list
	1.Parameter
	1.1.Performance parameter 
	1.2.Applicable models
	1.3.Dimension
	1.4.Installation dimension

	2. Function
	2.1.Mechanical and special functions
	2.2.Key position
	2.3.Adjustment method

	3.Parts assemble and dismantle
	4.lnstallation method
	4.1.Frame installation
	4.2.Game seat installation
	4.3.Cockpit installation
	4.4.Connection


